
 

 
 

Kooragang Water Pty Ltd 

WIC Act licence application 

13 April 2022 

 

Attachment 20: 

AquaNet Retail Supply Management Plan 



AquaNet Sydney Pty Ltd – Retail Supply Management Plan   
RRWS-IMS-DOC-001 

Version 1.0 19 August 2020          Uncontrolled when printed                 Page 1 of 13 

 
 
 
 
 
 
 
 
 
 
 
 

AquaNet Sydney Pty Ltd 
 

ACN 131 235 124 
 
 

RRWS-IMS-DOC-001 
Retail Supply Management Plan 

 
 
 
 
 
 



AquaNet Sydney Pty Ltd – Retail Supply Management Plan   
RRWS-IMS-DOC-001 

Version 1.0 19 August 2020          Uncontrolled when printed                 Page 2 of 13 

 

 

 

 

Version 
No Version Date Approved By Status Next Revision Date 

0.1 30 April 2020 N/A Draft N/A 
[...]
Site-specific KIWS plant induction for new staff SUEZ KIWS Transition 
Manager/Contract Manager 

Peter 
Segura 

Identification of training needs and maintenance of the KIWS 
Training Matrix for the KIWS plant operators 

SUEZ KIWS Transition 
Manager/Contract Manager 

Peter 
Segura 

Provision of information on training courses attended and 
certifications provided to HR for HR to record 

All SUEZ staff All staff 

Maintenance of records of training completed SUEZ Human Resources All HR staff 

Ensuring required training is kept up to date SUEZ Human Resources All HR staff 

Following up and evaluating training provided SUEZ Human Resources All HR staff 

Notification and response   

Notification of water quality verification monitoring results to 
SUEZ KIWS AWTP Operators 

Laboratory Services Provider ALS 

Notification of the customer (Orica) of water quality verification 
monitoring exceedances 

SUEZ KIWS AWTP Operators All operators 

Notification of the supplier (Hunter Water Corporation) of water 
quality verification monitoring exceedances 

SUEZ KIWS AWTP Operators All operators 

Notification of the regulator (IPART) of water quality verification 
monitoring exceedances 

SUEZ KIWS AWTP Operators All operators 

Notification of other stakeholders (e.g. NSW Health or EPA) of 
water quality verification monitoring exceedances. 

SUEZ KIWS AWTP Operators. All operators 

Meetings and reporting   

Complete and submit the Annual Compliance Report to IPART 
before 31 August each year. 

SUEZ KIWS Transition 
Manager/Contract Manager 

Peter 
Segura 

Monthly and annual reports internally and to Orica and Hunter 
Water. 

SUEZ KIWS Transition 
Manager/Contract Manager 

Peter 
Segura 

110-SE-OM-000-MP-002 (8) 
Recycled Water Management Plan 

Page 16 of 98



 

Obligation Role Incumbent 

Maintaining relationships with key stakeholders including 
holding annual meetings with Orica and Hunter Water. 

SUEZ KIWS Transition 
Manager/Contract Manager 

Peter 
Segura 

Scheme operations and maintenance   

Operation of the scheme and compliance with operational 
procedures and HACCP Plan. 

SUEZ KIWS AWTP Operators All operators 

Scheme asset management   

Asset management of the scheme and compliance with asset 
management and maintenance schedules. 

SUEZ KIWS AWTP Operators All operators 

Verification   

Water quality verification sampling and analysis. Laboratory contractor ALS 

 

  

110-SE-OM-000-MP-002 (8) 
Recycled Water Management Plan 

Page 17 of 98



 

2 ELEMENT 2 – Assessment of the Recycled Water System 
2.1 Source of Recycled Water, Intended Uses, Receiving Environments and Routes 

of Exposure 
 Source water 

SUEZ is responsible for the operation of the KIWS at Mayfield West, Newcastle which includes the Mayfield 
West AWTP and the reticulation system that delivers the recycled water to customers. Prior to reaching 
SUEZ, and before being covered within the scope of this RWMP, it is acknowledged that recycled water is 
sourced from the Shortland WWTW that is owned by Hunter Water and operated and maintained by Veolia.  

Shortland WWTW accepts wastewater from the communities of Sandgate, Shortland, Birmingham Gardens 
and Maryland. Shortland’s catchment alone can only supply ≈6 MLD of wastewater which is why effluent 
from another catchment is also diverted to Shortland WWTW to supplement flows.  

Influent entering the system is partly residential (domestic) whilst some wastewater comes from the 
University of Newcastle and Saint Joseph's Nursing Home at Sandgate. Industrial sewage is supplied from 
Kooragang Island, the Steel River Project and intakes of high strength waste from Steggles Potatoes. Storm 
flows enter from the Wallsend Storm Flow pumping station and can contribute to the total flows. 

There are small commercial flows from retail outlets, hotels and small automotive repair garages (trade 
waste). Trade waste controls are managed by Hunter Water.  

Given the implemented trade waste controls, loads discharged by trade waste customers and dilution effects 
over catchments, the final concentration of most substances measured at the inlet of Shortland WWTW 
would not differ substantially from those found in domestic sewage.  

The Shortland WWTW currently treats 12.6 MLD (average dry weather flow) and can handle wastewater 
from a population equivalent to 32,000 people (12.6 MLD). The ultimate capacity of the scheme over the 
longer term is estimated at up to 16.8 MLD if both the Shortland WWTW and the KIWS AWTP are upgraded. 

At present the supply arrangements between Hunter Water and KIWS are being finalised under the Supply 
Agreement (Agreement for the Supply of Treated Effluent and Potable Water HWC and WPTL (ITOCHU 
Corporation) (Version 1, Dec 17 2015). 

 Intended Uses 
Recycled water from KIWS is supplied to Orica. The customer end uses for the recycled water are 
summarised in Table 2-1. The Table also notes the on-site uses of recycled water although these are not 
directly relevant to the WICA Network Operator’s Licence which covers the commercial provision of water to 
Orica.  

SUEZ will maintain records of its users, in this case just Orica, albeit complying with the requirements of 
privacy legislation. 

 Table 2-1: Uses of Recycled Water 

Category of Use Customer End Use 

Industrial Use (Unrestricted) Orica Process water  

AWTP on site reuse Self (SUEZ, operator of 
KIWS) On site plant uses, e.g. hose down, chemical dosing 

 

110-SE-OM-000-MP-002 (8) 
Recycled Water Management Plan 

Page 18 of 98



 

 Routes of exposure 
Potential routes of exposure for each of the intended end-uses are listed in Table 2-2. 

 Table 2-2: Routes of Exposure 

Intended End Use Route of Exposure 

Industrial Use (Unrestricted) 
Ingestion of water from sprays 
Inhalation of water from sprays during operation/maintenance of processes 
Contact with water from sprays during operation/maintenance of processes 

AWTP on site reuse 
Ingestion of water from sprays 
Inhalation of water from sprays during operation/maintenance of processes 
Contact with water from sprays during operation/maintenance of processes 

 Receiving environments  
The intended uses of KIWS product water do not include discharge to the environment. Discharge to the 
Hunter River will only occur as overflows when the raw water tank and the product water tank are full or RO 
permeate has not met the disinfection specifications and can’t be supplied to the end user. These flows are 
of the same or better quality than the existing discharge of secondary effluent to the Hunter River from 
Shortland WWTW. The normal discharges from Shortland WWTW are managed under the EPA POEO 
licence for the Shortland WWTW (Licence Number 1680). In addition, of relevance to WICA, a KIWS AWTP 
EPA POEO licence is in place to permit accidental or emergency discharges from the KIWS AWTP of up to 
100 ML per year (Licence Number 20757). 

The end use and application of recycled water is under the control of the customer (Orica). Additionally, the 
receiving environments and potential hazards were taken into consideration during the risk assessment 
process, as described in Section 2.4. 

 Inadvertent or unauthorised use 
Within the risk assessment process detailed in Section 2.4 inadvertent and unauthorised use on site was 
considered, analysing the likelihood of occurrence and potential impact. Response to inadvertent or 
unauthorised use is also covered in the HACCP Plan that is given in Appendix B. 

2.2 Recycled Water System Analysis 
 Flow through KIWS 

The design flows and loads adopted for the concept design of the KIWS are summarised in Table 2-3. 

 Table 2-3: Design flows through KIWS 

Parameter Unit Initial Capacity 
(Stage 1) 

Ultimate 
Capacity  
(Stage 2) 

Influent flows MLD 12.8 16.8 

Production Capacity MLD 9 12 

Losses (incl. backwashing of auto strainers, MF and RO systems) MLD 3.8 4.8 

 Treatment Process 
The treatment processes performed at KIWS are described in detail in the following sections. 

Chloramine Dosing 

Chlorine is dosed at Shortland WWTW. However, chlorine can be hazardous to RO membranes. Therefore, 
chloramine dosing occurs upfront of the auto strainers. Carrier water is added to each separate chemical (i.e. 
sodium hypochlorite and aqueous ammonia). These two streams are combined in a static mixer, located 
within the Aqueous Ammonia chemical bund, to form chloramines. The intention is to always maintain a free 

110-SE-OM-000-MP-002 (8) 
Recycled Water Management Plan 

Page 19 of 98



 

ammonia residual through the plant to ensure that there is no free chlorine in the raw water, which would 
oxidise the RO membranes. 

Purpose: To prevent microbiological growth through the plant and ensure that there is no free chlorine in the 
system that may damage RO membranes. 

Auto Strainers 

The auto strainers are Amiad EBS model type with 300 μm weave wire screens, which backwashes 
periodically based on a differential headloss across the screens or on time. Once initiated the auto strainer 
operates continuously to screen incoming flows. The backwash process occurs twice per day and produces 
approximately 420 L per backwash but is dependent on operating pressures and solids content of the 
incoming effluent. 

Purpose: To provide physical protection for the MF system. 

Microfiltration 

The MF plant is a Pall Microza MF system with a nominal pore size of 0.1 μm. It consists of three trains each 
with a maximum continuous feed flow of 16.3 L/s (total 49 L/s), which will be increased to 21.6 L/s (total 65 
L/s) with the addition of membrane modules to achieve ultimate capacity in Stage 2.  

Periodically the MF system carries out a backwash cycle to remove the captured suspended solids from the 
membrane surface and diverts them to the backwash handling system for disposal off site. The MF 
backwash process uses MF filtrate which is stored in the MF backwash tank with a storage capacity of 10 kL. 

Purpose: Removal of pathogens and suspended solids 

Reverse Osmosis 

The RO process consists of four (4) trains (single pass, two stages) that are fed from the RO feed water tank 
via cartridge filters. Antiscalant and sulphuric acid are dosed downstream of the Low Pressure (LP) feed 
pumps to protect the RO membranes from scale-forming compounds and improve performance. Citric acid 
and hydrochloric acid, caustic soda and a RO proprietary cleaning agent are used for chemical cleaning of 
the membranes, also referred to as a Clean in Place (CIP) and maintenance cleans. 

Purpose: Removal of dissolved salts, pathogens and all other particulates. 

Degas Tower 

RO permeate enters the Degas Tower at a high level and is distributed across the footprint area of the tower 
by way of a trough distribution system before dropping through the tower under gravity. Air introduced into 
the tower at low level, passes up through the RO permeate. Internal packing media within the tower assists 
in maximising the exposure of permeate with air to ensure CO2 is brought out of solution and released as a 
gas. 

Purpose: To remove CO2 from the RO permeate. 

Chlorination 

Sodium hypochlorite is dosed into the feed main upstream of the chlorine contact tank (CCT). The main 
chlorination step occurs within the CCT. The contactor is a 700 kL tank, providing a hydraulic retention time 
(HRT) of 112 minutes at Stage 1 maximum design flow and 84 minutes at Stage 2 maximum design flow.  

The aim of the CCT is to achieve 4 Log virus reduction by chlorine inactivation. The required dose or Ct 
(disinfectant concentration x contact time) for chlorine inactivation of coxsackie B5 virus is 11 mg.min/L at a 
pH of less than 7.5 with a water temperature of greater than 10°C (Keegan et al., 2012).  This increases to 
27 mg.min/L for a pH of up to 9.0 with the control system adjusting the target based on the pH measured. 

Purpose: Inactivation of pathogens (viruses and bacteria) and prevention of algal and biological growth in 
storage and distribution system 

 

  

110-SE-OM-000-MP-002 (8) 
Recycled Water Management Plan 

Page 20 of 98



 

 On-site Storage 
Product Water Tank 
The product water tank provides 4.2 ML storage equating to approximately 12 hours hydraulic retention time 
at Stage 1, and 9 hours at Stage 2, under average flow conditions of 139 L/s. A magnetic flow meter is 
located on the outlet to the product water tank to accurately record flows to the end user.  

 

 Distribution 
On-site Service Water 

A service water system is provided using product water stored in the product water tank. Two vertical 
multistage centrifugal pumps operate on variable speed drives in a duty/standby configuration. The service 
water system provides water for the following applications: 

 Carrier water for the sulphuric acid dosing 
 Carrier water for the chloramine dosing using aqueous ammonia 
 Carrier water for the chloramine dosing using sodium hypochlorite 
 Hose reels for wash down 

Product Water Pumps 

The product water pumps transfer water from the product water tank to the end user, Orica, and are located 
outside adjacent to the Product Water tank. The product water pumps have on-line redundancy with a duty/ 
stand-by arrangement and are fitted with variable speed drives to enable a level set point to be maintained 
within the Orica tank. 

 

Transfer Pipeline to Orica 

Recycled water is transferred from the product water tank to Orica via an 8 km pipeline of a nominal diameter 
of 400 mm.

110-SE-OM-000-MP-002 (8) 
Recycled Water Management Plan 

Page 21 of 98



 

Effluent 
Balance 

Pond

Balance 
Tank

Product Water 
Tank

Sludge 
Lagoons

Storm 
Storage 

Catch Pond

Pipeline to 
Orica

Orica On-site storage

Chlorination

Shortland WWTW 
Catchment

Grit 
Removal

Mechanical 
Step 

Screens

SUEZ Boundary of Management Responsibility

WAS

Flow Stream Line Type
Influent Pre-Grit Removal

Primary Treated Effluent

Secondary Treated Effluent

Tertiary Treated Effluent

Final Product (Orica)

Chemical Dosing

Overflow

IDALs

Alum

DO

Discharge to Hunter 
River

Reverse Osmosis Off-Spec

Industrial Reuse Intended 
End Uses

Sludge lagoon 
supernatant

Wallsend Storm Flow 
WWPS

Cl2

KIWS 
Feed 
Tank

Autostrainers Micro-
filtration

Reverse 
Osmosis 

Degas 
Tower

Chlorine 
Contact 

Tank

pH

Tu rb

Temp

To tal  
Cl

Chlor
amine

Free 
NH3

Chlora mine

Tu rb

Tu rb

pH

Antis cal an t

Acid

ORP

pH

EC

Free 
NH3

To tal  
Cl

EC

EC

pH

Hypo

NaOH

To tal  
Cl

Free 
Cl

Free 
Cl

SBS

To tal  
ClpHEC

pHTempTo tal  
ClECTu rb

Discharge to Ironbark 
Creek

Storm 
Storage  

Pond

Overf low

Dechlorination

SO2

  Shortland WWTW   KIWS

Abbreviation Description

DO Dissolved Oxygen

ORP Oxygen Reduction Potential

EC Electrical Conductivity

Turb Turbidity

Temp Temperature

IDAL Intermittent Decanted aeration Lagoon

Plant overflow and Chlorination Off-Spec

Catchment Source

Process Unit

Online Analyser

Chemical Dosing

Microfilt ration Off-Spec

pH

ORP

SBS

EC

To tal  
Cl

Tu rb BOD5

Additional Instrumentation 
installed under transfer 
arrangement

Discharge to 
Hunter River

Single discharge point 
with discharge streams 
monitored separately

 
 Figure 2-1 Recycled water system flow diagram showing KIWS (the subject of this RWMP), Shortland WWTW and Orica. The Hunter Water 

and KIWSP Operations Protocol Rev N 5 April 2017 refers to the instruments and quality control associated with those. 

110-SE-OM-000-MP-002 (8) 
Recycled Water Management Plan 

Page 22 of 98



 

 

 Water Quality Objectives 
Legislation and Guidelines 
EPA Environment Protection Licence (EPL) Nos. 1680 and 20757 govern overflows and discharges from 
KIWS. The AGWR set the level of treatment needed to address the public health and quality issues 
associated with providing recycled water fit for the end uses as described in Table 2-1. 

The Australian and New Zealand Environment and Conservation Council (ANZECC) Guidelines for Fresh 
and Marine Water Quality (2000) and the DECC (now EPA) Use of Effluent by Irrigation Environmental 
Guidelines (2004) discuss water quality in the context of irrigation for agricultural use. These guidelines have 
been considered in developing the water quality objectives applied to the KIWS recycled water scheme. 

Target and Claimed Log Reduction Values 
The overall log reduction targets for the scheme were calculated at an Exposure Workshop held in May 2008 
between representatives from Hunter Water Corporation, the end user (Orica) and water treatment and 
recycled water professionals. At the workshop the expected exposure of employees to recycled water whilst 
undertaking specific tasks was identified and quantified. Risks were estimated in disability-adjusted life years 
(DALYs) given those exposures. Pathogen log10 reduction value (LRV) targets were set for viruses, protozoa 
and bacteria such that the risk to worker health would not exceed the one in one million health-based target 
given in the AGWR.  

From the results of the workshop it was determined that the most exposed group at Orica would be the 
Nitrate Plant operators and using this highest calculated exposure, the minimum pathogen LRV from raw 
effluent required to provide a ‘fit for purpose’ final product for this group were calculated (Table 2-4). Based 
on validation of process treatment units at KIWS the following log reduction values are being claimed for 
each process. Table 2-5 also summarises the target LRVs which shows that there is a margin of safety 
between those target LRVs, required for the scheme, and the claimed LVRs that are attributed to the 
treatment processes. Refer to Section 9.1 for the information pertaining to the validation of the processes for 
the achievement of the stated LRVs.  

 

 Table 2-4: Target pathogen LRVs for KIWS 
Pathogen Target LRV 

Virus 5.1 

Protozoa 3.6 

Bacteria 3.8 

 

 Table 2-5: Summary of the Claimed and Target Log Reduction Values 
Pathogen Virus Protozoa Bacteria 

Target LRV 5.1 3.6 3.8 

Process  

Microfiltration  0.5 4 4 

Reverse Osmosis 1 1 1 

Chlorination 4 0 4 

Total Claimed LRV 5.5 5 9 

 

Water Quality Requirements 
To demonstrate that treatment is operating effectively and continues to meet quality standards, the recycled 
water must meet the key parameters as described in the following sections. Additional treated water targets 

110-SE-OM-000-MP-002 (8) 
Recycled Water Management Plan 

Page 23 of 98



 

 

for the KIWS as agreed with Orica (in May 2008), are summarised in Table 2-6. These targets have 
continued to be used as a basis to identify process risks with the proposed scheme. The target water quality 
is achieved at the outlet of the product water pumps. 

 

 Table 2-6: Water Quality Target Summary Values for KIWS 

ID # Assessable 
Parameter Units 50%ile 90%ile Max 

1 TDS mg/L  <50  

2 Chloride mg/L  <15  

3 Calcium mg/L  <5  

4 pH mg/L  5.5 - 7.5  

5 Total Hardness mg/L CaCO3  <10 30 

6 Alkalinity mg/L CaCO3  <20  

7 Total Silica (SiO2) mg/L  <2  

8 Iron mg/L  <0.015  

9 Copper mg/L  <0.05 0.1 

10 Total N  mg/L N <1.8 <2.5  

11 Ammonia (free) mg/L N  <0.5  

12 Faecal Coliforms cfu/100mL  Not 
Detectable  

13 Somatic Coliphage -  Not 
Detectable  

14 Cryptosporidium oocysts/50 L  Not 
Detectable  

15 TOC mg/L C  <1  

16 Total Phosphorus mg/L P  <0.05  

17 TSS mg/L  <2  

18 Chloramine mg/L  <0.5 1 

19 Aluminium mg/L  <0.1  

20 Temperature  °C  <27 27 

21 Potassium mg/L  <3  

22 Zinc mg/L  <0.2  

23 Fluoride mg/L  <0.1  

24 Sulphate mg/L  <5  

25 Carbon dioxide mg/L  <5  

26 Sodium mg/L  <15  

27 Hexavalent Chromium mg/L  <0.002  

28 Arsenic mg/L  <0.002  

110-SE-OM-000-MP-002 (8) 
Recycled Water Management Plan 

Page 24 of 98



 

 

 
Review Requirements 
Should SUEZ need to significantly modify the treatment process or the customers wish to change their 
intended recycled water end uses, a review of the recycled water system will be undertaken.  